
 

 

 
 
 
 
 
 
 
 
 

22nd February 2018 
 

 
NOTICE OF MEETING OF THE COUNCIL 

 
 

The meeting of the Council will be held at 
 

RIVERINA WATER COUNTY COUNCIL CHAMBERS, 
 

91 HAMMOND AVENUE, WAGGA WAGGA   

 

WEDNESDAY, 28th FEBRUARY 2018 at 9.30 am 
 

and your attendance is requested accordingly. 
 

 
9.00 am - Tour of proposed new Meeting Room  
9.30 am - Council Meeting, followed by: 
                  Budget Workshop, and  
                  Light Lunch 

 
Yours sincerely 

 
Andrew Crakanthorp 
GENERAL MANAGER 



 

1 

 

 
 

* AGENDA * 

TABLE OF CONTENTS 

APOLOGIES 

DECLARATION OF PECUNIARY AND NON-PECUNIARY INTEREST 

CONFIRMATION OF MINUTES HELD ON 13TH DECEMBER 2017 
[...]
The table below provides a summary of the approved variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Excl. GST 

Status 
 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 278 Approved  

VO05 Aggressive Water Response 79 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 5 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

9 Approved 

VO14 Increased bearing capacity in 
the filters 

31 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

10 Approved 

VO16 Asbestos in Levee 26 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 8 Approved 

VO20 Raw Water Intake 105 
260 

20A Approved 
20B Approved 

VO21 Material Compatibility Changes - 17  Approved 

VO23 Pits under existing centrifuge 
building - NSC10 

8 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

1.5 Approved 

VO25 Bomen Line 80 Approved  

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Approved 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Approved 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 17 Approved 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO33 Flowmeter Modbus 
Communications 

22 Approved 

VO34 Caustic Building Lighting 
Changes 

3 Approved 

VO36 Sludge Thickener Infill Slab 90 Approved 

VO40 Street Light Fittings   9 Approved 



Monthly Report for January 2018  

 

9 

VO43 S&I 4.8 to 9.6 Garnet Filter 
Media 

86 Approved 

VO44 Lamella Corrosion -300 Approved 

VO45 Concrete slab between filters 
and Lamella 

  1 Approved 

VO46 NSC16 Remove Concrete Slab 4 Approved 

VO49 Bore Water Pressure Line 
Changes 

9 Approved 

VO50 Filter Building Pop out Power 
Outlets 

2 Approved 

VO53 NSC17 Asbestos at A2 to A203   4 Approved 

VO56 Rework External Chemical 
Delivery Pipework 

15 Approved 

VO73 Road Subgrade Replacement        26 Approved 

VO140 Power Failure Alarm 
Modification 

5 Approved 

VO141 Raw Water Disassembly Frame 
Footings 

2 Approved 

VO142 Chemical Building Forklift 
Access Ramps 

12 Approved 

VO143 Conversion of Hi & Low Lift 
Pumps to Mechanical Seals  

64 Approved 

 
There are number of unresolved commercial issues some of which may have to be resolved by senior 
management 
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,208,270.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Paid 

W195 Progress Claim 17 Invoice #17 $  723,083.00 Paid 

W195 Progress Claim 18 Invoice #18 $  614,612.00 Paid 

W195 Progress Claim 19 Invoice #19 $  502,532.00 Paid 

W195 Progress Claim 20 Invoice #20 $  480,610.00 Paid 

W195 Progress Claim 21 Invoice #21 $ 327,361.10 Paid 

W195 Progress Claim 22 Invoice #22 $ 170,888.00 Paid 

W195 Progress Claim 23 Invoice #23 $ 304,322.00 Paid 



Monthly Report for January 2018  

 

10 

W195 Progress Claim 24 Invoice #24 $ 0.00 Paid 

W195 Progress Claim 25 Invoice #25 $ 0.00 Paid  

W195 Progress Claim 26 Invoice #26 $ 55,051.00 Paid 

W195 Progress Claim 27 Invoice #27 $ 303,036.00 Paid 

W195 Progress Claim 28 Invoice #28 $ 280,348.00 Paid 

W195 Progress Claim 29 Invoice #29 $ 341,270.00 Paid 

W195 Progress Claim 29A Invoice #29A $ 417,372.00 Paid  

W195 Progress Claim 30 Invoice #30 $ 252,965.00 Approved 

 
 

7.0 PROGRAMME 
 
A revised programme has been produced which encompasses the remaining works and the most 
recent version is included in App C.  
The version attached to this report (5/2/18) reflects the most recent change. 
 
The programme has been constructed with Microsoft Project and will be managed by site, it will remain 
a live document which will be continually updated as circumstances dictate. 
 

 
Construction/Completion Summary 
 

• The plant has been producing potable water since early December 2017 at between 20 ML/D 

and 30 ML/D using the existing raw water RWCC pumps thru a temporary pipeline without any 

major issues. 

• Raw Water pumps are expected to arrive onsite by mid - Feb 2018 

• The Raw Water Intake concrete work is complete within the cofferdam with all the draft tubes 

and headstocks completed. Rock revetment at the North wall is complete and placement of the 

revetment on the West and East sides has commenced. Placement of rocks and gabions will 

continue through until late March 2018 followed by riverbank rehabilitation that will be completed 

by the end of April. 

• Mechanical installation within/on the inlet structure is 90% complete. 

• Mechanical and electrical installation for the rest of the intake structure is scheduled for 

completion by the first week of March 

• Commissioning of the Raw Water Pumps to commence late – March with operations 

commencing in April 2018. 

• Procurement, loading, washing & commissioning of the remaining filter coal will be completed by 

mid - March 2018 

• Site roads will be completed by mid-March and general site landscaping by the end of April 2018 

• All other miscellaneous works, footpaths, random slabs, additional drainage is targeted for 

completion by April 2018. 

• It is the intention that the outstanding major defects (PLC wiring, isolation switches, electric 

motor replacement) will be completed during an 8 week period in winter, nominally from May to 

July 2018 

 
 
 
 
 



Monthly Report for January 2018  

 

11 

8.0 QUALITY 
 

Production of Inspection and Test Reports (ITPs) continues for civil/structural, mechanical and electrical 
works across the site.   
 
We continue to work through finalising the quality issues with some of fabricated equipment with many 
of the issues now closed out.  In some instances, remedial works have been required to meet the 
aspects of the specification and we are working with suppliers as needed to remedy these. 
 

9.0 ENVIRONMENTAL 
 

Project Construction Environmental Management Plan continues to be implemented.  
 
The health of the flying fox colony near the Raw Water Intake is now monitored weekly by an ecologist 
from NGH Environmental 
 

10.0 INDUSTRIAL RELATIONS 
No issues. 
 

11.0 DESIGN AND TECHNICAL 
 
Design is 97% complete, misc mech & elec remain e.g. brackets & supports. 
 

12.0 COMMISSIONING 
Temporary raw water supply & flowmeter 100% 
Raw Water Pumps 0% 
Lamella Clarifier – Train one 95%, train two 95% 
Lamella Sludge Pumps 95% 
PLC sequencing 90% 
Instrument Wet Rack 95% 
Sample Pumps 95% 
Filters 75% 
Backwash Pumps 95% 
Washwater Pumps 95%  
Process Water Pumps 95% 
Chemical Dosing 90% 
Clearwater Storage 95% 
Clearwater Pumps 90% 
 
The continuing focus of commissioning in the next month will be to optimize the plant operation. 

13.0 STAKEHOLDERS 
 
The UGL site have continued to engage with other contractors on site as well RWCC staff and 
construction teams and no issues arising.   
 

 



Monthly Report for January 2018  

 

12 

14.0 SITE PROGRESS 

 
 
 
Photo 1: Raw Water Intake  
 

 
 
Photo 2: Raw Water Intake 
  



Monthly Report for January 2018  

 

13 

 
 
Photo 3: Raw Water Intake 
  

 
 
Photo 4: Raw Water Intake 
 
 
 
 
 
 
 
 
 
 



Monthly Report for January 2018  

 

14 

 
 
Photo 5: Raw Water Intake 
 

 
 
Photo 6: Raw Water Intake 
 



Monthly Report for January 2018  

 

15 

 
 
Photo 7: Raw Water Intake 
 

 
 
Photo 8: Raw Water Intake 
 
 
 
 
 
 



Monthly Report for January 2018  

 

16 

APPENDIX A – SCOPE OF WORKS SUMMARY  

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

The WTP shall be designed to operate at a treated water production rate anywhere between 60 ML/d 
(695 L/s) and 22 ML/d (255 L/s). 

The main treatment process of the WTP shall include coagulation and flocculation, inclined plate 
clarification, dual media filtration, chlorination, and fluoridation. Process wastewater shall be managed 
using gravity thickening and mechanical dewatering. 

Product water shall be produced to meet the quality requirements of the specification and shall treat the 
required quality. The project target completion periods are for a design and construction period of 60 
weeks, followed by a 10 week commissioning and proving period.   

The scope of on-site works for UGL Engineering and its subcontractors as described in the contract are 
limited to the following; 

The new water treatment facility shall consist of the following elements for a new 60ML/d Water 
Treatment Plant: 

• Raw water intake and pumping station. The intake would be constructed within the river. The 
pumping station would be built on Crown Land adjacent to the WTP on the bank of the 
Murrumbidgee River to supply raw water to the plant; 

• Alum and polymer dosing systems; 

• Inclined plate clarifiers (Lamella clarifiers); 

• Six dual media filters including backwash pumps and air scour blowers; 

• Chlorine storage and dosing system and channel-type static mixer for clear water storage; 

• Fluoride dosing system; 

• pH correction dosing systems; 

• Dewatering building with two new centrifuges to dewater sludge material produced from 
clarification and filtration during the water treatment process.  

• Backwash wastewater collection tank and pumping station for the wastewater produced from 
the clarification and filtration process;  

• Clear water system upgrade including a new 3 ML clear water storage tank and low level and 
high level pumping stations each fitted with three pumps; 

• Electrical works including switch-rooms, automation and control infrastructure, electrical 
substations and two new 1500kVA transformers; 

• Filter wastewater collection sump and transfer pumps; 

• Pipework and valves; 

• Control room, water testing and analysing facilities; 

• Internal access roads; 

UGL is responsible for undertaking the detailed design, construction, commissioning, training and 
handover for aspects of the scope of works above. 

UGL will also provide post completion technical support comprising, where necessary some site visits, 
to assist RWCC in operating and optimising the plant. 

  



Monthly Report for January 2018  

 

17 

APPENDIX B – MONTHLY SAFETY REPORT  

  



Page 1 of 5 
 

       UGL Wagga Wagga Water Treatment Plant Project 

HSSE Monthly Safety Report –January 2018 

1.0 Overview Statistics 

 

 January 2018 Total to Date 

UGL Hours            1093 66,770 

Subcontractor hours 3950 164,536 

Total Site Hours 5043 231,306 

LTIFR:  Target <.50  4.2 

TRIFR: Target 2.70 0 0 

MTIFR: 0 0 

Lost Time Injuries (LTI) 0 1 

Days lost to LTI 0 71 

Medical Treatment Injuries (MTI) 0 0 

1st Aid Injuries 0 6 

Incidents:   

Injury 0 7 

Damage/ Loss 0 25 

Near Miss  2 50 

Hazard 5 140 

Report Only 0 11 

Journey Incident 0 1 

Non-work-related injury 0 0 

Environmental 3 14 

Safety Initiatives: 0 13 

Workplace Safety Inspections  701 

Environmental Inspections 3 90 

Safety Conversations (UGL)   1,094 

 



Page 2 of 5 
 

Utake 5 (UGL) 100  5708 

Hazobs  5 531 

Site audit (e.g. Plant pre-start) 2 92 

SWMS reviews 5 358 

Site inductions 10  720 

Tool box meetings 2 89 

Training hours 1 134 

Plant delivery inspections 1 190 

Checkit compliance (UGL) 100% 100% 

UGL/ External Audits 0 3 

Alcohol Breath tests 19  3646 

Drug tests 0 176 

 

2.0 Incident Summary 

 

The following incidents occurred on site in January 2018.  

Near Miss: Qualified electrician (Kirk Industrial) was working in chemical building (Fluoride room) 

installing electrical equipment identification to electrical cable tray by securing the identification plate to 

a steel cover plate when the qualified electrician drilled a screw through steel cover plate penetrating an 

live electrical cable (415volts). Causing the electrical equipment circuit breaker to activate and cut 

power to the cable & equipment the electrician was unable to isolate electrical system due to 

operational requirement of the Water Treatment Plant- air conditioning of the chemical rooms is 

required to be operating to keep the water treatment chemicals at the appropriate temperature. No 

injury occurred to electrician 

Actions: Electricians repairing cable- Incident investigation started - SWMS & method changed after 
review 
 
Near Miss: Foster excavation personnel was operating UGL telehandler transferring class 3 rock material 
from material stockpile down to a stockpile on eastern crane pad (coffer dam). The operator has been 
VOCed and operating on Wagga WTP site for 6 months. The telehandler operator attempted to boomed 
the telehandler bucket loaded with class 3 rock over the stockpile he was developing to tip the load of 
class 3 material on the opposite side of the developed stockpile, during the attempt to place the 
material over the stockpile the telehandler reached its operating capacity and the bucket of the 
telehandler tipped forward causing the rear wheels of the telehandler to be raised off the ground. The 



Page 3 of 5 
 

telehandler safety system activated and the shut down the telehandler. Incident reported immediately 
to UGL 
 
Actions: Work in area stopped. Franna crane was driven to telehandler location where appropriate 
lifting equipment was attached by DTD dogman. The Franna crane secured the telehandler and keep the 
telehandler stable while personnel shoveled material from the telehandler bucket to allow the 
telehandler to be lowered. The franna crane then lowered the rear of the telehandler to the ground 
when sufficient material was removed from the telehandler bucket. No damage/ no injury Utake 5 
completed for retrieval works. 
 
Damage: UGL site management was informed by site personnel that construction material could have 
been thrown in to the raw water draft tubes by persons unknown. Vandalism by persons unknown 
 
Actions; UGL instructed site subcontractor DTD to start investigation into the possible vandalism. DTD 
removed the Johnson screens in the raw water intake structure at to bottom of the draft tubes and 
placed a suction hose into the draft tube to majority of the rain water sitting in the base of the draft 
tube. DTD personnel & UGL HSSE performed a UGL confine space risk assessment and developed SWMS, 
work method, emergency retrieval plan and a UGL confine space permit. DTD confined space trained 
personnel entered the draft tubes (3 meters in distance) and sucked the remaining water out with a 
small suction hose to reveal the material thrown into the draft tube. The material identified, located and 
removed by DTD personnel where large and small rocks, small pieces of concrete, used nails, form work 
ply these items where large enough to cause damage to an operating pump. Photos taken by DTD 